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CUSTOMER: SAB S.P.A.

Via Salvo d'acquisto, 9 - Zona Ind.le
61048 S.Angelo in Vado (PU), Italy

Re: FLAME RESISTANCE DETERMINATION FOR SAMPLES OF A
PLASTIC ARTEFACT.
1.0 PREMISE

1.1

2.0

The customer delivered to the laboratory n°1 set of parts of a plastic material in the form of
an injection moulded part.
The parts were sampled and marked by the Customer as:
1.1.1 Sample — self-extinguishing Polypropylene Rialti — for channel
SABDRAIN 200x300x1000.

TESTS REQUESTED AND CARRIED OUT

In agreement with the Customer the following tests were made:

2.1 Determination of the flame resistance, in analogy with standard UL 94 method V0-1-2.
3.0 RESULTS OBTAINED
3.1 Resistance to the flame
. . [gnition time [ Ignition time II _ .o
Classification 10 sec 10 sec Dripping Cotton ignites
VO <10 sec <10 sec No No
Vi <30 sec <30 sec No No
V2 <30 sec <30 sec Yes Yes
Sample — Self-extinguishing Polypropylene Rialti.
Sample Ignition time I (s) | Ignition time II (s) Dripping Cotton ignites
Test 1 4 5 Yes No
Test 2 3 5 Yes No
Test 3 3 4 Yes No
Test 4 5 3 Yes No
Test 5 4 5 No No

Classification UL: V2

Test results refer only to the material tested. Partial reproduction of this document without our written approval is forbidden
[ risultati di prova si riferiscono solo al materiale provato. E vietata la riproduzione parziale del presente documento senza Ns. approvazione scritta
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